



MIT-IVY INDUSTRY CO.,LTD

## 检验报告

## CERTIFICATE OF ANALYSIS

items	standard	result
appearance	white crystalline powder	conform
transparency & colority	passes test	conform
solubility	passes test	conform
specific rotation	+12.0~+13.0°	+12.25°
loss on drying	≤0.5%	0.16%
residue on ignition	≤0.1%	0.03%
calcium	≤0.02%	<0.02%
chlorides	≤0.01%	<0.01%
heavy metals(as pb)	≤0.001%	<0.001%
arsenic(as as)	≤0.0003%	<0.0003%
sulfate	≤0.015%	<0.015%
oxalate	≤0.035%	<0.035%
assay	99.7~100.5%(calculated as $C_4H_6O_6$ )	99.88%
conclusion	this product conforms to usp34 standard.	

Athena Fan

